
 

Prepared for:   
Rob Livick, PE, PLS 
City of Morro Bay  
955 Shasta Ave 
Morro Bay, CA 934426 

 
Prepared by:   

MKN & Associates 
PO Box 1604 
Arroyo Grande, CA  93421 
www.mknassociates.us 
 

 

DRAFT March 2017 

City of Morro Bay                                                                  
Master Water Reclamation Plan 





City of Morro Bay Master Water Reclamation Plan  Draft March 2017 
 

  Page i 

Table of Contents 

Executive Summary ............................................................................................................................................... 1 

SECTION 1 Introduction ............................................................................................................................... 1-1 
[...]
Constituent Maximum Contaminant 
Level (MCL) 

Public 
Health 
Goal 

(PHG) 

 Maximum Level Detected 

SWP 
2011 

Well 
20111,2  

SWP 
2012 

Well 
2012 2 

SWP 
2013 

Well 
2013 1,2 

SWP 
2014 

Well 
2014 

1,2 

SWP 
2015 

Well 2015 
1,2 

Primary Drinking Water Standards 
Aluminum (ppm) 1 0.6 130 ND 0.12 0.01 0.15 0.01 0.069 0.01 0.11 0.01 

Barium (mg/l) 1 2 ND 100 ND 0.128 ND 0.128 ND 0.128 ND 3.24 
Fluoride (ppm) 2 1 ND 0.3 ND 0.2 ND 0.2 ND 0.2 ND 0.3 

Nickel (ppb) 100 12     ND 10 ND 10 ND 10 ND 8 

Nitrate (as 
Nitrogen) (ppm) 10 10 0.41 20.34 0.48 36.09 ND 37.41 0.08 36.09 0.43 35.70 

Selenium (ppb) 50 30 ND 0.012 ND 13 ND 13 ND 13 ND 19 

Secondary Drinking Water Standards 

Chloride (ppm) 500 n/a 78 64 146 162 136 162 170 162 205 1480 
Color 300 n/a ND 20 ND ND ND ND ND ND     

Manganese (ppb) 50 n/a ND 20         ND NA ND 30 

Specific 
Conductance 
(microohms) 

1600 n/a 467 1080 706 1490 715 1490 969 1490 1160 5050 

Sulfate 500 n/a 38 93.9 71 121 36 121 120 121 97 149 

Total Dissolved 
Solids (ppm) 1000 n/a 277 637 417 910 423 910 572 910 708 2870 

Turbidity 5 n/a 0.1 11.2 0.1 1 0.17 1 0.11 1 0.14 11.7 
Secondary Drinking Water Standards (Unregulated) 

Hardness (ppm) None None 96 533 156 585 15 585 182 585 206 1800 
Sodium (ppm) None None 32 48.7 62 94 42 94 130 94 84 317 

 



City of Morro Bay Master Water Reclamation Plan    Draft February 2017 
 

     Page 3-5 

Table 3-1: Historical Water Quality Results 

Constituent Maximum Contaminant 
Level (MCL) 

Public 
Health 
Goal 

(PHG) 

2011 2012 2013 2014 2015 

Total Coliform Rule, Sampled from Distribution System 

Fecal Coliform 

A routine sample and a 
repeat sample detect 

total coliform and either 
sample also detects 

fecal coliform or E. coli 

0       No Exceedance No Exceedance 

Total Coliform 
Bacteria 

More than 1 sample in a 
month with detection 0       No Exceedance No Exceedance 

Lead and Copper Rule, Sampled from Tap Water Throughout Distribution System, 90th Percentile 

Copper (ppm) 1.3 (Regulatory Action 
Level) 0.3 0.18 0.13 0.13 0.13 0.12 

Lead (ppb) 15 (Regulatory Action 
Level 0.2 11 3.4 3.4 3.4 6.7 

Stage 2 Disinfection Byproducts Rule, sampled from Distribution System 

Chloramines (as 
Cl2) (ppm) 4 4 2.2 2.2 2.2 2.2 2.2 

Haloacetic Acids 
(HAA5) (ppb) 60 n/a 28 19 22 13 17 

Total 
Trihalomethanes 

(TTHM) (ppb) 
80 n/a 33 59.1 63.7 61.2 69.3 

ND = Non detect, sampling from Well Water is from 2012. 1: Well Water results are from previous year. 2: Sampling from raw water prior to treatment or 
blending. 3: Tap water samples collected from homes throughout distribution system, 90th percentile presented 



City of Morro Bay Master Water Reclamation Plan        Draft March 2017 
 

  Page 3-6 

3.4 Historical Water Demand 

Metered water usage is outlined in both the City’s Urban Water Management Plan (“UWMP”, MNS Engineers, July 
2016) and the 2015 Morro Bay Rate Study. Table 3-2 and Table 3-3 detail the historical water produced and metered 
usage. Due to conservation efforts mandated by the State of California, demand has decreased in recent years.  

Table 3-2: Historical Water Production (Acre-Feet) 

Year 
Chorro 
Valley 
Basin 

Morro 
Valley 
Basin 

SWRO and 
BWRO 

State 
Water Total 

2006 257 80 25 1009 1371 
2007 276 35 19 1116 1446 
2008 184 52 28 1175 1439 
2009 235 80 64 1069 1448 
2010 74 54 258 873 1259 
2011 18 101 84 1144 1347 
2012 Sampling 

water for 
testing 
only 

109 70 1130 1310 
2013 151 107 1139 1397 
2014 59 41 1140 1240 
2015  138 950 1088 

 

Table 3-3: Historical Water Use (Acre-Feet) 
Residential 2009 2010 2011 2012 2013 2014 
  Single Family 615.8 583.1 603.6 615.4 624.7 410.0 
  Single Family Condo 19.7 21.8 22.6 22.9 22.9 14.5 
  Multi-Family 104.3 99.3 100.5 102.9 101.7 66.3 
  Single Family- Outside City 0.7 0.6 0.4 1.7 1.5 0.9 
Non Residential 511.4 549.4 439.7 419.3 434.5 291.4 
Total 1,251.9 1,254.3 1,166.8 1,162.1 1,185.2 783.0 
Note: 2014 data only includes water usage between January and August 
“Single Family Outside City” = single family residential units, located just outside of the City 
Limits with City water services. 

3.5 Existing Water Demands 

The City’s UWMP included details on existing water demands in 2015. These details are shows in Table 3-4. Use of 
“Vacant Land”, “Industrial”, and “Hydrant Flushing/Testing” were less than 1 acre-foot (AF) and not included in this 
summary table. Based on the potable and raw water demands in 2015, the average daily demand (ADD) was 
determined to be 0.96 million gallons per day (MGD). 

 

 

 

 



City of Morro Bay Master Water Reclamation Plan        Draft March 2017 
 

  Page 3-7 

Table 3-4: Potable and Raw Water Demand in 2015 (Acre-Feet) 
Use Type Volume 

Single-Family 562 
Multi-Family 128 
Commercial 250 

Institutional/Governmental 97 
Losses 37 
Total 1,074 

3.6 Future Water Demands 

Based on future population projections, the City prepared a Rate Study in 2015 for water and wastewater users in 
order to evaluate necessary customer rates to avoid deficit. Table 3-5 presents the projected potable and raw water 
demands from the City’s 2015 UWMP, which were used in the Rate Study to help determine future billing rates. 

Table 3-5: Projected Demand for Potable and Raw Water (Acre-Feet) 
Use Type 2020 2025 2030 2035 2040 

Single Family 683 699 718 738 759 
Multi-Family 156 159 164 168 173 
Commercial 304 311 320 328 337 

Institutional/Government 118 121 124 127 131 
Losses 37 37 37 37 37 
Total 1,298 1,327 1,363 1,398 1,437 

Projected use was scaled from 2013 demands based on future population projections relative to 
2015 population 

3.7 Water Production Costs 

The City’s water production costs vary depending on the source. SWP costs are based on the City’s contract with 
CCWA. The City’s contract has take-or-pay stipulations which make it financially desirable to maximize use of State 
Water. According to City staff, the City will spend approximately $2,400,000 for 1,140 acre-feet of State Water in 
2016/2017, which amounts to $2,100 per acre-foot. It is anticipated that State Water costs will increase due to 
inflation and additional infrastructure projects related to the State Water Project.  

City staff estimate the cost for seawater desalination is estimated at $1,600/AF, which includes extraction of water 
through the seawater wells and treatment through the SWRO system. Total cost for extraction and treatment of 
Morro Valley groundwater is estimated to be $1,000/AF.  

 

Table 3-6: Comparison of Water Production Costs by Source 

Source Current Estimated Cost  
($ per AF) 

State Water Project 2,1001 
Seawater Desalination 1,600 
Morro Valley Groundwater 1,000 
1 SWP estimated cost is based on costs during 2015.  SWP costs 
are variable and dependent on the amount delivered, but SWP 
has a high fixed cost. 



City of Morro Bay Master Water Reclamation Plan        Draft March 2017 
 

  Page 4-1 

SECTION 4 WASTEWATER CHARACTERISTICS AND FACILITIES 

This section provides an overview of the existing wastewater treatment and disposal systems and effluent water 
quality requirements, the anticipated new WRF treatment facilities, existing and future wastewater flows, and 
historical influent water quality. 

4.1 Description of Existing Facilities 

The existing WWTP is located on Atascadero Road, west of Highway 1 and serves the City and the Cayucos Sanitary 
District (CSD). The existing WWTP operates under a 301(h) modified National Pollutant Discharge Elimination System 
(NPDES) permit, which waives full secondary treatment requirements for biochemical oxygen demand and total 
suspended solids.  The City’ NPDES permit allows discharge of treated wastewater into Estero Bay through an ocean 
outfall/diffuser 2,900 feet offshore, which is owned by both the City and CSD.  The City and CSD reached a settlement 
agreement with the RWQCB to upgrade the jointly-owned WWTP to full secondary treatment in anticipation of losing 
the 301(h) waiver for ocean discharge. The agreement allowed the City and District to pursue secondary treatment on 
a schedule that was mutually agreed up on by both agencies and the Regional Water Quality Control Board (RWQCB).  
The proposed upgraded facility at the current WWTP location was denied a Coastal Development Permit by the 
California Coastal Commission for various reasons including a failure to avoid coastal hazards such as tsunami, 
location within a designated sensitive view area, and failure to include a sizable recycled water component. Since 
then, both the City and CSD have independently investigated possibilities for WRFs. The existing treatment processes 
at the WWTP include: 

Liquid treatment processes: 

 Headworks fine screening 

 Grit removal 

 Primary clarifiers 

 Trickling filters 

 Secondary clarifiers 

 Disinfection (sodium hypochlorite) 

Solids treatment processes: 

 Anaerobic digestion 

 Drying beds and on-site composting 

A process flow diagram illustrating the existing wastewater treatment technology can be seen below in Figure 4-1 

 

 

 

 

 

 

  



City of Morro Bay Master Water Reclamation Plan        Draft March 2017 
 

  Page 4-2 

 

 

Figure 4-1: Existing City WWTP Treatment Train 

4.2 Existing Effluent Limitations and Discharge Requirements 

The City’s WWTP discharge is permitted through the California RWQCB with Waste Discharge Requirements (WDR) 
Order No. R3-2008-0065 / NPDES Permit CA0047881 with full secondary treatment requirements for BOD5 and total 
suspended solids (TSS) waived by a Clean Water Act Section 301 (h) waiver. The permit authorizes discharge of up to 
2.36 MGD of treated wastewater on an average monthly basis to a 27-inch diameter ocean outfall ending in a 170-
foot-long diffuser designed to achieve the required minimum dilution of 133 parts seawater for every part effluent. 
The diffuser is located 2,900 feet offshore under 50 feet of water. 

Effluent limitations for total suspended solids (TSS), 5-day biochemical oxygen demand (BOD5) and other monitored 
constituents are listed in Table 4-1. The Permit requires removal, as a 30-day average, of at least 75% of suspended 
solids and 30% of biochemical oxygen demand. The Permit also requires effluent pH to remain within 6.0 and 9.0 at 
all times. Effluent pH has been monitored daily since 1993, and has never gone below 6.9 or above 8.2.   



City of Morro Bay Master Water Reclamation Plan        Draft March 2017 
 

  Page 4-3 

Table 4-1: WDR Order No. R3-2008-0065 Effluent Discharge Requirements for Selected Pollutants 

Parameter Units 
Effluent Limitations 

Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

Instant. 
Minimum 

Instant. 
Maximum 

6-Month 
Median 

5-day BOD 
mg/L 120   180   
lb/d 2,062   3,092   

% removal 30      

Suspended 
Solids 

mg/L 70   105   
lb/d 1,203   1,804   

% removal 75      
Grease and 
Oil 

mg/L 25 40  75   
lb/d 430 687  1,288   

Settleable 
Solids ml/L 1.0 1.5  3.0   

Turbidity NTU 75 100  225   
pH S.U.       
Ammonia mg-N/L   322  804 80.4 
Total 
Residual 
Chlorine 

ug/L 
lb/d   1.07  8.04 0.27 

Chronic 
Toxicity TUc   134    

Notes: 
BOD = biological oxygen demand; mg/L = milligrams per liter; lb/d = pounds per day; ml/L = milliliters per liter;  
NTU = nephelometric turbidity unit; mg-N/L = milligrams as nitrogen per liter; ug/L = microgram per liter;              
TUc = chronic toxicity unit 

In addition to the limits noted in the table above, the NPDES permit includes discharge limits for metals, cyanide, 
phenolic compounds, endosulfan, endrin, hexachlorocyclohexane, and radioactivity for the protection of marine 
aquatic life; and limits for carcinogens and non-carcinogens, regulated for the protection of human health.  

The Permit also designates that the effluent must be essentially free of:  

 Material that is floatable or will become floatable upon discharge. 

 Substances that may form sediments or settleable material which will degrade aquatic life or benthic 
communities. 

 Substances that will accumulate to toxic levels in marine waters, sediments, or biota. 

 Substances that significantly decrease natural light available to benthic communities. 

 Materials that result in undesirable discoloration of the ocean surface. 

4.3 Description of Anticipated New WRF Treatment Facilities 

It is anticipated that the City’s proposed WRF will treat wastewater to provide tertiary disinfected recycled water 
based on the community project goals.  Depending on the end use, this may include advanced treatment. At a 
minimum, the new WRF will provide full secondary treatment to meet the anticipated NPDES permit requirements.  
The City plans to maintain its ocean outfall but will be substantially increasing extent of treatment and, pending 
implementation of a recycled water project, will be reducing total volume discharged annually upon construction of 
the WRF. Recycled water produced from the WRF may initially all be diverted to the ocean outfall depending on the 



City of Morro Bay Master Water Reclamation Plan        Draft March 2017 
 

  Page 4-4 

schedule of implementing recycled water project(s). To offset potable water use, it is in the City’s best interest to 
maximize its use of recycled water and minimize the amount sent to the ocean outfall.  

The Draft FMP evaluated potential liquid and solids treatment technologies and provides recommendations for the 
WRF (Sections 4 and 5 of the Draft FMP, respectively). Evaluation criteria, based on community project goals and 
feedback from City technical staff, included comparative capital and operating costs, odor mitigation, technical 
complexity, reliability, staff requirements, scalability, product water quality, beneficial reuse opportunities, flexibility 
for Title 22 redundancy, and visual impact/footprint.   

The report recommends two liquid treatment process train options, with potential for future expansion to advanced 
treatment. One alternative (Option A) is a conventional treatment process option consisting of screening, grit 
removal, flow equalization, secondary treatment with sequencing batch reactor (SBR), tertiary treatment achieved 
through microfiltration, and disinfection by ultraviolet radiation. SBR is a well-established batch operation activated 
sludge technology, which has been widely used since the later 1970s.  SBR technology is well-suited to smaller 
communities where flows can vary widely, and the units are relatively compact and energy efficient.  The SBR 
provides clarification and biological steps.  Subsequent filtration and disinfection processes are required to provide 
tertiary treatment.  The basic process flow diagram for this option is provided in Figure 4-2. 

 

Figure 4-2 Conventional Treatment Alternative 

The second alternative (Option B), a combined secondary and tertiary treatment option, involves screening, grit 
removal, flow equalization, secondary and tertiary treatment through a membrane bioreactor process, and 
disinfection by ultraviolet radiation. The membrane bioreactor (MBR) acts as both a biological treatment process and 
a filtration process.  The MBR provides the primary biological, and filtration steps of the process, and is more compact 
than SBR since additional filters are not required.  The basic process flow diagram for the MBR option is provided in 
Figure 4-3. 



City of Morro Bay Master Water Reclamation Plan        Draft March 2017 
 

  Page 4-5 

 

Figure 4-3 Combined Secondary/Tertiary Treatment Alternative 

Advanced treatment will likely be required the recycled water projects under consideration, as discussed further in 
Section 5.  Both systems would be adequate biological treatment for reverse osmosis, but the conventional treatment 
option would require addition of membrane filters as a pretreatment step to reverse osmosis.  The ultraviolet 
disinfection process can also be coupled with hydrogen peroxide treatment to provide an advanced oxidation process 
(AOP). AOPs involve generation of highly reactive free radical intermediates which are applied for the destruction of 
various contaminants.  An AOP is required for indirect potable reuse via groundwater injection, and are anticipated to 
be required by future direct potable reuse legislation. 

Section 5 of the Draft FMP summarizes the evaluation and recommendations for solids management and treatment.  
Biosolids are produced in the liquid treatment process when solids and liquids are separated.  These biosolids must be 
either disposed of in a landfill or composted and prepared for beneficial reuse.  Biosolids handling includes collection 
from the liquid treatment process stream, and water separation to reduce weight and volume.  Treatment is also 
involved, but may occur at offsite facilities. The Draft FMP evaluated the potential to perform composting or energy 
recovery using biosolids, but determined that it would not be cost effective.  It is anticipated that the City will 
continue its current practice of hauling dewatered biosolids to a regional facility, Liberty Composting in Kern County, 
where the biosolids are further processed and sold for agricultural reuse. 

4.4 Anticipated Future Effluent Limitations and Discharge Requirements 

The City will be negotiating a new NPDES permit and WDR for the WRF and the ocean outfall is planned to be 
maintained for wet weather and brine disposal. The new permit for ocean discharge is expected to require full 
secondary treatment at a minimum.  Additional effluent and/or discharge limitations will be included in the permit, 
depending on the type of discharge or end use for the effluent.  The Draft FMP was prepared based on the 
community goals, including the goal to produce disinfected tertiary recycled water.  Implementation of a recycled 
water project will require a Title 22 Engineering Report and inclusion of recycled water requirements in the City’s 
NPDES permit and WDR. 

The City examined probable regulatory stipulations for the ocean outfall, percolation ponds, and inland surface water 
discharge for the future WRF, as summarized in the technical memorandum titled “Regulatory Implications of 
Discharge Options for the Future City of Morro Bay WRF” (Larry Walker and Associates (LWA), 2014). The evaluation 
of discharge to percolation ponds and inland surface waters is summarized in Section 5.  

The LWA report identified constituents detectable in the 2014 wastewater effluent that may require future effluent 
limitations for ocean discharge. These compounds were cadmium, copper, cyanide, nickel (salts), total zinc, and 
dioxin. Numeric limits for salts other than nickel salts will not be applied. It is important to note that for the existing 
ocean outfall, a dilution credit of 133 parts seawater to 1 part wastewater is currently granted. This value is very likely 
to remain the same or even increase in future permits. Effluent limits for the discharge are determined by applying 



City of Morro Bay Master Water Reclamation Plan        Draft March 2017 
 

  Page 4-6 

the dilution factor of 133 to the water quality objectives outlined in the Basin Plan, Ocean Plan, Thermal Plan, and 
ultimately the NPDES permit. Effluent limits for pathogens, nutrients, and salts, are not expected to change. Historical 
treated effluent quality from the existing WWTP based on monthly and annual reports available on the California 
Integrated Water Quality System (CIWQS) is summarized in Appendix A. 

Water quality requirements for reuse alternatives are included in Section 5.  

4.5 Wastewater Treatment Plant Flows 

Wastewater Flow Conditions 

The Draft FMP reviews past studies, historical population, and flow and water quality data from the existing WWTP to 
provide baseline information and develop sizing criteria for the new WRF. Historical flows from the 2007 Facility 
Master Plan and the 2010 Facility Master Plan were reviewed and compared, and an independent analysis of 
[...]
 Required salts removal or blending for recycled water use 

 Suitability of pipeline alignment from the anticipated WRF site 

 Estimated recycled water demand, including seasonal variability 

 Potential for expansion of recycled water use in proximity to user’s location 

Recycled water demand estimates were refined from the amounts listed in the previously published recycled water 
studies via additional interviews with potential users and groundwater modeling. Ten potential recycled water 
stakeholders were contacted for interviews and the program management team met with seven individually. The 
stakeholders included agricultural landowners holding parcels ranging from 8 up to 30 irrigated acres in the Morro 
Valley. It should be noted that none of the agricultural growers interviewed are among the largest growers by acreage 
in the Morro Valley.  

In general, the agricultural landowners who were interviewed indicated whether they were interested in receiving 
recycled water and how much water they currently use from onsite wells. Water use ranged from just under 4 AFY to 
90 AFY. The landowners also expressed that salt removal would be a critical requirement for their participation. In 
general, growers were not interested in giving up their water rights, and some would not even consider entering 
formal agreements of any kind. Some interviewed may consider limiting pumping in exchange for water, but others 
are simply seeking additional water supply for irrigation. Based on current outreach, agricultural irrigation demand 
would be at least 136 AFY and potentially more than the total amount of recycled water that the WRF can produce 
(approximately 825 AFY). It should be noted that solely delivering water for agricultural irrigation will not bring a 
potable water supply benefit to the City. The amount of water given to the City in exchange will likely not be at a 1:1 
ratio to the water delivered, and that would be determined as part of the City’s negotiations with growers for 
exchange. 

A database of potential users along with water quality requirements to meet regulations and demand estimates has 
been provided to the City.   



City of Morro Bay Master Water Reclamation Plan        Draft March 2017 
 

  Page 7-1 

SECTION 7 PROJECT ALTERNATIVE ANALYSIS 

Based on the market assessment and hydrogeological screenings, the project alternatives that appear feasible and are 
further analyzed herein are summarized in Table 7-1. 

Table 7-1: Summary of Project Alternatives  
Alternative 

# Title Brief Description 

0 No Recycled Water Project (Discharge to 
existing ocean outfall) 

With no recycled water project, the City would 
continue discharging treated effluent to the existing 
ocean outfall. 

1 Urban Reuse 

Recycled water pipeline from WRF to City with 
turnouts to various urban commercial and landscape 
irrigation users for potential potable water offset, 
and recycled water to Morro Bay Golf Course. 

2 

Delivery of recycled water to agricultural 
users in exchange for pumped 
groundwater delivered to the City – 
“Agricultural Exchange” 

Recycled water pipeline to properties in the Morro 
Valley along Hwy 41 to deliver recycled water for 
agricultural irrigation in exchange for groundwater 
sent back to the City. Alternative would include 
potable water pipeline from upper Morro Valley to 
City. 

3 

Indirect potable reuse: Groundwater 
replenishment using subsurface 
application at the Narrows (injection 
wells) – “Indirect Potable Reuse – East” 

Recycled water pipeline to new groundwater 
injection wells east of Hwy 1 and south of Hwy 41, 
near the Narrows, for groundwater replenishment.  
Groundwater extracted from existing City wells in the 
Morro Valley would be treated at the City’s existing 
water treatment plant. 

4 

Indirect potable reuse: Groundwater 
replenishment using subsurface 
application near the bike path (injection 
wells) –  “Indirect Potable Reuse – West” 

Recycled water pipeline to new groundwater 
injection wells west of Hwy 1 and south of Hwy 41, 
near the bike path adjacent to Lila Keiser Park, for 
groundwater replenishment.  Groundwater extracted 
from existing City wells in the Morro Valley would be 
treated at the City’s existing water treatment plant. 

7.1 Evaluation Criteria 

In order to evaluate the various recycled water alternatives, evaluation criteria were defined based on the WRF 
Project Community Goals adopted by City Council. The WRF project community goals and applicability comments 
from Section 1 are included again in Table 7-2 for reference. These project goals were the focus for the Draft FMP and 
were used to evaluate technologies and processes for the WRF. It should be noted that any recycled water project 
would be required to submit a Title 22 Report to the RWQCB and SWRCB DDW for review and approval and obtain 
agreements and contracts with recycled water users prior to project implementation. 

 

 

 

 

 



City of Morro Bay Master Water Reclamation Plan        Draft March 2017 
 

  Page 7-2 

Table 7-2: WRF Project Community Goals 
Community Goal Applicability for WRF Applicability for Recycled Water 

Produce tertiary disinfected 
recycled water 

WRF project is to be designed 
accordingly 

Allows for multitude of recycled 
water uses and provides basis for 
advanced treatment 

Produce reclaimed wastewater 
cost-effectively 

Draft FMP considered costs in 
treatment evaluation 

Project alternative assessment will 
include capital and operating costs 
and consider total amount of 
recycled water produced 

Allow for onsite composting Reviewed as part of Draft FMP. 
Onsite composting is not 
recommended, regional facility 
composting will be more cost 
effective and more compatible for 
neighbors 

Not Applicable 

Design for energy recovery Draft FMP considered energy 
recovery for WRF 

Project alternatives analysis will 
consider energy usage 

Design to treat for contaminants of 
emerging concern (CECs) 

Draft FMP included consideration in 
treatment evaluation 

Advanced treatment would provide 
additional treatment for CECs 

Allow for other municipal uses Draft FMP considered for WRF site 
planning 

Not Applicable 

Ensure compatibility with 
neighboring land uses 

Draft FMP considered for WRF site 
planning 

Consideration for major 
infrastructure siting 

Operational WRF within five years WRF project is on schedule Project alternatives analysis will 
consider potential challenges that 
could delay the project. 

The recycled water project alternatives were evaluated based on the following criteria, aligning with the community 
project goals:  

 Comparative capital and operating costs 

 Compatibility with neighboring land uses and impact during construction 

o Total pipeline length 

o Land acquisition 

 Reliability of recycled water uses and potential for schedule delays 

 Potential to benefit the City’s potable water supply (as described below) 

This evaluation also considers the potential to benefit the City’s potable water supply, either by offsetting potable 
water demand through delivery and use of recycled water or by a more direct method of supplementing the City’s 
groundwater supply using injection wells (indirect potable reuse).  The City currently relies on imported water from 
the SWP as the primary source of water.  During times of low deliveries, or when the annual SWP maintenance 
occurs, the City utilizes brackish groundwater from the Morro Valley Groundwater Basin, treated through the BWRO 
at the Water Treatment Plant.  Currently, only groundwater from the City’s Morro Valley wells can be treated at the 
BWRO facility, and there is no treatment available for the Chorro Valley wells, which have also been high in nitrates 
and TDS.  Reducing dependence on imported water by offsetting demand or supplementing with recycled water 
would increase reliability of the City’s water supply and could reduce long-term costs.  The SWP consists of a complex 
network of reservoirs, aquaducts, powerplants and pumping plants.  Increasing the City’s local supply of water 



City of Morro Bay Master Water Reclamation Plan        Draft March 2017 
 

  Page 7-3 

provides additional resiliency and reduces the risk of interruption of an imported water supply due to damage caused 
by earthquakes, climate change, or some other natural disaster.  The costs of SWP are anticipated to rise with 
required improvements as facilities age and critical projects are identified.  The City may be able to maintain their 
SWP allocation, and arrange contracts to transfer their allocation of water to other SWP customers. 

7.2 Planning and Design Assumptions 

City records and various reports were used to develop the basis for design assumptions for the recycled water project 
alternatives. Section 2 and Section 3 detail the historical water produced and imported as well as the metered usage.  
Conservation efforts mandated by the State of California have resulted in a substantial reduction in demand in recent 
years. The City’s main source of water is the SWP which has become increasingly unreliable in recent years due to 
drought conditions.  

Preliminary design criteria for the WRF from the Draft FMP were used to develop planning and design assumptions in 
the comparison of the recycled water alternatives.  The City identified one of the main goals of the WRF project is to 
produce disinfected tertiary recycled water.  To best achieve this level of treatment using industry standard 
technologies, the Draft FMP identified two liquid treatment alternatives, with potential for future expansion to 
advanced treatment. One alternative was a conventional treatment option consisting of screening, grit removal, flow 
equalization, secondary treatment with sequencing batch reactor, tertiary treatment achieved through 
microfiltration, and disinfection by ultraviolet radiation. The other alternative, a combined secondary and tertiary 
treatment option, involved screening, grit removal, flow equalization, secondary and tertiary treatment through a 
membrane bioreactor process, and disinfection by ultraviolet radiation. The membrane bioreactor acts as both a 
biological treatment process and a filtration process.  A brief discussion and process flow diagrams for the treatment 
alternatives is provided in Section 4.3.   

Advanced treatment will likely be required for the recycled water projects under consideration, and will be discussed 
in a later section. Both treatment systems would provide adequate biological treatment for reverse osmosis, but the 
conventional treatment option would require addition of membrane filters as a pretreatment step to reverse 
osmosis.  The ultraviolet disinfection process can also be coupled with hydrogen peroxide treatment to provide an 
advanced oxidation process (AOP).  

WRF influent flows and anticipated recoveries of the treatment technologies outlined in the Draft FMP used to 
develop the preliminary design criteria for recycled water pipelines, storage, and advanced treatment facilities for 
each alternative are listed in Table 7-3.  

Table 7-3: Anticipated Recoveries and WRF Influent Flow Rate 
Average Annual Flow – WRF Influent 
at Buildout 0.97 MGD / 1087 AFY 

Microfiltration Recovery 95% 

Membrane Bioreactor Recovery 95% 

Reverse Osmosis Recovery 80% 

Reverse Osmosis salt rejection 98% 

Estimated Future Annual Production 
from WRF at Buildout 825 – 1087 AFY 

Note: Volume of recycled water depends on the amount of advanced 
treatment required. 

Table 7-4 summarizes the preliminary design criteria used for sizing the recycled water pipelines and pump stations 
for the various alternatives. 



City of Morro Bay Master Water Reclamation Plan        Draft March 2017 
 

  Page 7-4 

 

Table 7-4: Preliminary Hydraulic Design Criteria 
Parameter  Criteria 
Minimum Service Pressure for Spray Irrigation 45 PSI 
Minimum Service Pressure for Drip Irrigation 15 PSI 
ADD Pipeline Velocity < 5 fps 
PHD Pipeline Velocity < 10 fps 
Hazen-Williams Roughness Coefficient 130 

7.3 Project Alternative 0: No Recycled Water Project 

Project Alternative 0: No Recycled Water Project would consist of constructing a new WRF and either deferring or 
removing the recycled water component from the overall project.  A treated effluent discharge pipeline would be 
constructed from the WRF to the existing ocean outfall.  This line would be installed with any of the project 
alternatives, as it is planned for operational or wet weather discharge, during times when recycled water could not be 
delivered, and to transport brine discharge from reverse osmosis treatment.  Due to the need to provide for full 
discharge flow during wet weather events, the preliminary sizing for the discharge pipeline is the same under each 
project alternative scenario. 

The anticipated water quality requirements for ocean discharge are described in Section 5.4.  A new NPDES permit 
will be prepared for the WRF and the effluent limitations are expected to require full secondary treatment at a 
minimum.   

The Draft FMP evaluated two treatment process trains for the WRF based on the community goals for the project: an 
SBR process (Option A) and an MBR process (Option B).  Membrane filters would be installed downstream of the SBR 
to allow tertiary treatment, and both process alternatives would include disinfection.  The Draft FMP provided 
budgetary-level cost opinions for each alternative.  If Alternative 0 is pursued, and the WRF is designed for full 
secondary treatment instead of treatment to produce disinfected tertiary recycled water, then a SBR plant without 
the membrane filters would provide full secondary treatment.  Assuming membrane filtration and UV disinfection are 
not required, and disinfection is provided by a chlorine contact basin instead, a full secondary plant is anticipated to 
cost approximately $12 million less, as summarized in Table 7-5.  Though full secondary treatment does not meet the 
Community project goal of producing tertiary disinfected recycled water, it is anticipated that this treatment level 
would be required for ocean discharge.  Therefore, the cost estimate was developed for this report to provide a basis 
for evaluation of alternatives and relative cost of a recycled water project. 

 

Table 7-5: Cost Opinion for Alternative 0 No Recycled Water Project Alternative 
 Tertiary Disinfected 

Treatment 
Full Secondary Treatment 
Only (No recycled water) 

Estimated Construction 
Cost Opinion $118,600,000 $106,400,000 

Notes: Estimated cost opinions based on information presented in the Draft FMP for 
“Option A”, SBR process, and includes the WRF lift station, pipelines, and treatment plant 
without any recycled water components, engineering and design, and 25% construction 
contingency.  Estimated cost for Option B –MBR with tertiary treatment and disinfection is 
approximately $120,300,000.  This cost opinion does not include additional program costs, 
such as construction management, property acquisition, and demolition of the existing 
WWTP. (See Table 7-19 for estimated full WRF program costs). 



City of Morro Bay Master Water Reclamation Plan        Draft March 2017 
 

  Page 7-5 

 

This project alternative would not provide recycled water.  Production of recycled water is a community goal defined 
for the WRF project, and the City has long held a goal to produce and utilize recycled water. The Local Coastal Plan 
sets reclaimed water as the City’s second highest priority for its water supply, next to State Water; and states that 
water reclamation should be pursued when funded by a potential user, required as part of a wastewater plant 
upgrade or permit condition, or when it is shown as cost effective for City use.  Whether it is cost effective to produce 
and distribute recycled water will need to be determined.  This alternative is presented to assist with that evaluation.  
Alternative 0 is anticipated to be the least expensive alternative that would meet discharge requirements. 